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FCCID: WLOSB5000CDTX

Test Report Verification

Applicant: Polk Audio

Address: 5601 Metro Drive, Baltimore, Maryland, United States, 21215
Manufacturer Polk Audio

Address: 5601 Metro Drive, Baltimore, Maryland, United States, 21215
E.U.T: SURROUNDBAR 6500BT

Model Number: SB6500BT SPEAKER

Power Supply: DC 24V From Adapter Input AC 100-240V~50/60Hz

Test Voltage: DC 24V From Adapter Input AC 120V/60Hz

Trade Name: Polk Serial No.: ~ -----—-

Date of Receipt: August 20, 2013 Date of Test: August 20~31, 2013

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2012
ANSI C63.4:2009

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST Technology

Test Result: Co., Ltd. was assumed full responsibility for the accuracy and completeness
of these measurements. Also, this report shows that the EUT to be
technically compliance with the ETSI EN FCC Rules and Regulations Part
15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced
in part without written approval of EST Technology Co., Ltd.
Date: September 07, 2013
Prepared by: Tested by: Approved by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted to be

duplicated in extracts without written approval of EST Technology Co., Ltd.
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FCCID: WLOSB5000CDTX

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name : SURROUNDBAR 6500BT
Model Number : SB6500BT SPEAKER
FCCID : WLQSB5000CDTX

Operation frequency ¢ 2402MHz~2480MHz

Number of channel : 79

Antenna : Internal antenna, 0 dBi gain

Modulation : FHSS (GFSK, n/4-DQPSK, 8-DPSK)

Power Supply : DC 24V From Adapter Input AC 120V/60Hz

Sample Type : Prototype production

Note : The EUT Have a NFC module, it's only have receiver function

EST Technology Co., Ltd Report No. ESTE-R1309004
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 N/A
. FCC Part 15: 15.215
20dB Bandwidth DA 00-705 N/A
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 N/A
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 N/A
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 N/A
FCC Part 15: 15.209
. o FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.4: 2003 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 PASS
DA 00-705
Antenna requirement FCC Part 15: 15.203 N/A

data refer to test report “ESTE-R1307006”.

Note: Because the transmitter module it self has not changed. So relevant test needn’t re-tested, Test

EST Technology Co., Ltd

Report No. ESTE-R1309004
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FCCID: WLOSB5000CDTX

2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8§, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1309004 Page 6 of 84



FCCID: WLOSB5000CDTX

2.3. Assistant equipment used for test

2.3.1. Adapter
M/N

Input
Output

2.4. Block Diagram

S065BP2400250

AC 100-240V~50/60Hz

DC 24V/2500mA

1800mA Max

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground.

EUT was be set into BT test mode by software before test.

AC Mains

Adapter

EUT

(EUT: SURROUNDBAR 6500BT)

EST Technology Co., Ltd

Report No. ESTE-R1309004
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FCCID: WLOSB5000CDTX

2.5. Test mode

The test software was used to control EUT work in Continuous TX mode, and select test
channel, wireless mode

Mode Channel Frequency

Low 2402MHz

GFSK Middle 2441MHz

High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz

High 2480MHz

2.6. Channel List for Bluetooth
Channel Frequency Channel | Frequency | Channel | Frequency | Channel | Frequency
No. (MHz) No. (MHZz) No. (MHZz) No. (MHZz)
1 2402 2 2403 3 2404 4 2405
5 2406 6 2407 7 2408 8 2409
9 2410 10 2411 11 2412 12 2413
13 2414 14 2415 15 2416 16 2417
17 2418 18 2419 19 2420 20 2421
21 2422 22 2423 23 2424 24 2425
25 2426 26 2427 27 2428 28 2429
29 2430 30 2431 31 2432 32 2433
33 2434 34 2435 35 2436 36 2437
37 2438 38 2439 39 2440 40 2441
41 2442 42 2443 43 2444 44 2445
45 2446 46 2447 47 2448 48 2449
49 2450 50 2451 51 2452 52 2453
53 2454 54 2455 55 2456 56 2457
57 2458 58 2459 59 2460 60 2461
61 2462 62 2463 63 2464 64 2465
65 2466 66 2467 67 2468 68 2469
69 2470 70 2471 71 2472 72 2473
73 2474 74 2475 75 2476 76 2477
77 2478 78 2479 79 2480 - -
EST Technology Co., Ltd Report No. ESTE-R1309004 Page 8 of 84
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FCCID: WLOSB5000CDTX

2.7. Test Equipment

2.7.1. For conducted emission test
Equipment Manufacturer Model No. Serial No. |[Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 May,30,13 |1 Year
Artificial Mains Networ |Rohde & Schwarz ENV216 101260 May,30,13 |1 Year
Pulse Limiter Rohde & Schwarz  |ESH3-Z2 101100 July.24,13 |1 Year
2.7.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVSI10 100004 May,30,13 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |May,30,13 |1 Year
Bilog Antenna Teseq CBL6111D  [25872 Nov,08,12 [1.5 Year
Signal Amplifier Agilent 310N 187037 July.24,13 |1 Year
2.7.3. For radiated emission test(above 1GHz)
Equipment Manufacturer |Model No. Serial No. Last Cal. |Next Cal.
Temperature controller Terchy MHQ 120 May.08,13|1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.08,13|1 Year
Vector Signal Generator R&S SMBVI00A ]1407.6004K02 [May.08,13|1 Year
Double Ridged Horn Antenna |R&S HF907 100276 Jan.16.13 |2 Year
Double Ridged Horn Antenna [R&S HF907 100268 Jan.16.13 |2 Year
Log-periodic Dipole Antenna |R&S HL223 100435 Jan.16.13 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.13 |2 Year
Trilog Broadband Antenna Schwarzbeck [VULB 9163 [9163-462 Jan.16.13 |2 Year
Pre-amplifer AH PAM-0118 10008 May.08,13|1 Year
Pre-amplifer R&S SCU-01 10049 May.08,13|1 Year
High Pass filter Micro HPM50111 (324455 May.08,13|1 Year
RF Cable Hubersuhner |W10.02 534096 May.08,13|1 Year
RF Cable Hubersuhner |W10.02 534123 May.08,13|1 Year
RF Cable Hubersuhner |RG 214/U 513423 May.08,13|1 Year
RF Cable Hubersuhner [RG 214/U 523455 May.08,13|1 Year
EST Technology Co.,Ltd Report No. ESTE-R1309004 Page 9 of 84
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3. RADIATED EMISSIONS

3.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 1642 - 16.423 399.9 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725-4.20775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 748-752 1660 - 1710 10.6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
37625 - 8.38675 156.7-156.9 2690 - 2900 22.01 -23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72-173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(nV)/m (Peak
Above 1000 3 (LV)/m (Peak)
54.0 dB(uV)/m (Average)

EST Technology Co.,Ltd

EST,

Report No. ESTE-R1309004
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FCCID: WLOSB5000CDTX

3.2. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

[———3 METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | 8 METER
(L) (W) H) e |

GROUND PLANE

3.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for peak emissions measurement
above 1GHz and IMHz RBW, 10Hz VBW for average emissions measure above 1GHz

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

3.4. Test Result

30MHz—25GHz Radiated emissison Test result
EUT: SURROUNDBAR 6500BT
M/N: SB6500BT SPEAKER

Power: DC 24V From Adapter Input AC 120V/60Hz
Test date: 2013-08-23~27  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level
is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency which no
limit, the limit on plots is automatically generated by the software, it's not fundamental
limit, we can't remove it.

EST Technology Co.,Ltd Report No. ESTE-R1309004 Page 11 of 84
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3.5. Test Data

30 MHz - 1000 MHz
0 Level (dBuv/m)

Test

[a 0 T U S

40

Date: 2013-08-27 Time: 18:32:41

FCCRART15B

-GdB

30

Mode

[V (S S T

o

Freq.
(MH=z)

[RER T Sy N ]

[T

Wi Lhoin

-]

s
[T e JY Y S ¥4 Ve T 1)

Ly

o n

224, 418, 612, 808,

Frequency (MHz)

3m Chamber Data no. : 101
3m 27137 Ant. pol. : VERTICAL
FCC BLRET 15 E

Temp:25.6" rHumi : 56%;Pres=s:101.52kPa

SURRCUNDEAR &500BT

DC 24V From Ldapter Input AC 120V/&60Hz
SPELREER

4 z

02MH

5B6500BT
GESH TX 2

Ant. Cakle Emi==ion

Factor Loss BReading Level Limits Margin EReamark

(dB/m) (dEB) (dBuV) (dBuV/m) (dBuV/m) (dEB) (dEB)

s

13.48 15.396 31.54  40.00 8 ]
11.2% 14.48 Z2 43.50 14.02 2
9.37 13.9% 27 46.00 18.17 Q
11.06 11.20 27 46.00 18.87 Q
13.08 13.5% 31 46.00 14.06 Q
19.43 4.06 3 46.00 15.22 )

1000

EST Technology Co.,Ltd

Report No. ESTE-R1309004
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FCCID: WLOSB5000CDTX

0 Level (dBuvim)

40

Date: 2013-08-27 Time: 18:37:24

FCC PART 158

-flB

30

W L RO

wn

o

[ U U I R

Fredq.
(MHZ)

i

wr b

[R5

o L Lo O

U Ve I T I L I 6}

[T}

224, 418, 612 806,

Frequency (MHz)

3m Chamber Data no. @ 102
3m 27137 ant. pol. : HORIZONTAL

)
[}
[
i
h=]
23]
=l
I
i
Wi}

Temp:25.6"' Humi :56%; Press:101.52kFa

Tony
SURRCUNDBAR &500BT

DC 24V From Adapter Input AC 120V/60H=z
SBE65008T SPEAKER

K TX 2402MH=z

Ant. Cakle Emi==ion
Factor Loss
(dE /) (dE)

(dBuV/m) (dBuV/m) (dE) (dE)

g.%6 4 24.60 43.50 5.83 QF

37 4.47 23.21 46.00 8.95 QF
12.70 5.16 22.54 46.00 5.860 QF
13.17 5.30 21.58 40.05 46.00 5.85 QF
14.22 5.82 16.38 38.22 46.00 3.78 QF
19.43 T.25 6.30 33.82 46.00 12.38 QF

1000

Level Limits Margin Reamark

EST Technology Co.,Ltd

Report No. ESTE-R1309004
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FCCID: WLOSB5000CDTX

Level (dBuVim) Date; 2013-08-27 Time; 18:44:21

a0

FCC PART15B
pdB

30 224, 418. 612. 806. 1000
Frequency (MHz)

3m Chamber Data no. @ 103

3m 27137 Ant. pol. : HORIZONIAL

Temp:25.6" ;Humi : 56%;Pres=s:101.52kFa

SURRCUNDEAR &S00BT
DC 24V From Adapter Input AC 120V/60H=z
M/H : 5B6500BT SPFEAFER

Test Mode : GFSE TX 2441MH=z

Ent. Cakle Emission
Freg. Factor Loss i Margin Reamark
[MH=) [dB./m) [dB) [dB) [dB)

1 213,33 g.80 4.35 23.0% 36.04 43.50 T.46 Q
2 223,03 3.37 4.47 21.63 35.47 46.00 10.53 Q
3 280,893 12.78 5.17 21.46 35.41 46.00 6.59 Q
4 318.08 13.50 5.36 23.07 41.83 46.00 4.07 2
5 356.889 14.46 5.72 17.31 37.4 46.00 .51 2
4] T82.35 22.04 B.47 2.51 3 46.00 12.58 2

EST Technology Co., Ltd Report No. ESTE-R1309004 Page 14 of 84
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5 T O Y e I 7

L}
[a]

+
i

M/ N

Test

t]

" Level (dBuvim)

40

Date: 2013-08-27 Time: 18:49:59

FCCPART15B
-pdB

30

Mode

Frequency (MHz)

Data no.

3m 2T137 Ant. pol.

120V

Input AC OHz
SPELEER

441MH=

v
Ly on
=
& =]
¥
(%)

Emis=ion
Level Limits
(dBuV/m) (dBuV/m)

Cable
Loss
(dB)

Ant.
Factor
(dB/m)

Margin
(dB)

Reading
[dBuV

(dB)

418, g12. 206,

1000

Reamark

[N LI L T B

o

o

[ S I

13.48 2.10 30.36 9.64 Q
10.52 2.21 30.43 3.57 Q
3.65 3.07 £25.43 18.07 Q
11.2% 3.71 27.81 15.69 Q
g.60 4.35 28.35 14.55 Q
13.20 5.32 32.57 46.00 13.43 Q

EST Technology Co.,Ltd

Report No. ESTE-R1309004
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FCCID: WLOSB5000CDTX

40

0 Level (dBuV/m)

Date: 2013-08-27 Time: 18:53:12

FCC PART15B

-iclB

30

224, 418, 612 8086,

Frequency (MHz)

3m Chamber Daca no. @ 105
3m 27137 Ant. pol. : VERTICAL
FCC PART 15 B

Temp:25.6"' ;Hami:56%;Pre=s=s:101.52kPa

SURRCUNDBAR &500BT
DC 24V From Adapter Input AC 120V/60H=z
S5BE6500BT SPEAEER

GFSK TX 2480MH=z

Ant. Cakle Emi==ion
Factor Loss EReadin
[dB/m) (dB) [dBuV) {dBuV/m) {dBuV/m) (dB) (dB)

Level Limits Margin Reamark

1000

s D B et

oy on

L k3 R s

15.48 15. 31.23 40.00 Q
2.85 3. 22.52 43.50 Q
11.2% 1z2. 27.16 43.50 Q
g.860 13 26.81 43.50 Q
11.06 1z 27.80 46.00 Q
13.50 9. 28.69 46.00 Q

EST Technology Co.,Ltd

Report No. ESTE-R1309004

Page 16 of 84



FCCID: WLOSB5000CDTX

Date: 2013-08-27

Time: 18:59:37

0 Level (dBuVim)

40

FCCPART15B
BB

i

4% From Adapter Input AC 120V/60H=

Ant. Cakle

418, 612,

Frequency (MHz)

Data no.
Ant. pol.

1i:56%;FPre=s=s:101.52kFPa

Emission

Reading Lewvel Limits
(dBuV/m) (dBuV,/m)

806.

106

HORIZONTAL

Margin EReamark
(dB) [dB)

1000

2 2
3 z
4 3
5 3
4] 3

3 28.82 43.50
18 31.31 43.50
19 36.77 46.00
23 41.76 46.00
23 42 .61 46.00
20.80 40 .74 46.00

(&3]

ks

's)
T

i
e

'e)
ke

's)
T

')
s

I
T ST
TRt IR

ki L R R
[Fe]

o

o

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

" Level (dBuvim)

Date: 2013-08-27 Time: 19:02:16

FCCPART 158

Frequency (MHz)

Data no.

Ant. pol.

3m Chamber

3m 27137

FCC F&ZRT 15 B
Temp:25.6" ;Humi :56%;Press:101.52kPa

SURRCUNLDBAR &500BT
DC 24V From Ldapter
SE6500BT SPELEER

A =7

8-DFSK TX 2402MH=z

Input AC

Cakle Emi=z=zion
Loss i
(dB)

1 11.38 3.60 13.78 ZE2 43.50
i 9.37 4.47 24,27 38 46.00
3 13.57 5.37 24.34 43 46 .00
4 14.28 5.63 23.82 43 46.00
5 45 5.74 19.387 46.00
] 15.85 5 16.3%9 46.00

30 224, 418, 612,

120V/60Hz

80a. 1000

HORIZCHNTIAL

Margin
(dB)

[ T ) B U T S R |

Eeamark
(dB)

T4 )
! £
)
i

0
e

0
e

0
s

5
g

o I R ]

1R

1=

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

" Level (dBu\im)

40

Date: 2013-08-27 Time: 19:06:33

FCC PART15B
-pdB-

L] Q g
30 224, 418, G612 206. 1000
Frequency (MHz)
3m Chanmber Data nmo. : 108

Fredq.
[(MH=z)

3m 27137 Ant. pol. : VERTICAL
FCC PRRT 15 B

Temp:25.6" Humi : 56%:Fress:101.52kFa

SURRCUNDBAR &500BT

DC 24V From Adapter Input AC 120V/60H=z

Ant. Cakble Emiszion

Factor Loss EReading Lewvel Limits Margin Reamark

(dB/m) (dB) {dBEuv) (dBuV,/m) (dBuV/m) (dE) (dE)

WL R

w

o

[P I S S R

13.48 2.10 2%.683 40 .00 2
11.:22 3.71 Z2T.28 43.350 Q
8.37 4.47 2g8.13 46.00 1 Q
12.41 4.87 28.11 46.00 ] 2
13.3%9 5.33 22.80 46.00 0 )
14.47 5.69 27.77 46.00 3 Q

EST Technology Co.,Ltd

Report No. ESTE-R1309004
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FCCID: WLOSB5000CDTX

0 Level (dBu\im)

Date: 2013-08-27 Time: 19:11:38

FCCPART158B

-HdB

40

30

i

15
sHumi:56%;

SURRCUNDBAR 6500BT

DC 24V From Adapter

L I S I B A = R

1

M1 5B6500BT SPELKER
Test Mode 8-DPFSK TX 2441MH=z

aAnt.
Factor
(dB/m)

Cakble
Lo=ss
(dBE)

Readi
{dBuV)

Freg.
(MHz)

418, 612, 206, 1000

Frequency (MHz)
Data no.
pol.

Ant.

Pres=z:101.52kPa

Input

Emi==sion
Level Margin EReamark
(dBuV/m} (dBuV/m) (dEB) (dB)

Limits

o

1 z.10 31.70  40.00 8.30 R
2 : 3 29.11  43.50  14.3%9 Q
3 z223.0 4 26.83  46.00  1%8.15 )
& 250.1% 4.84 11.08 27.72  46.00  18.2% R
5 298.69 5.24 13.9%  32.1%  46.00  13.81 Q
6§ 310.33 5.3z 12.88 31.40  46.00  14.80 )

EST Technology Co.,Ltd

Report No. ESTE-R1309004 Page 20 of 84



FCCID: WLOSB5000CDTX

0 Level (dBu\W/m) Date; 2013-08-27 Time; 19:17:55

FCCPART 158

30 224, 418, 612 806. 1000
Frequency (MHz)

ite no. : 3m Chamber Data no. : 110

i=. [/ Lnt. : 3m 27137 Ent. pol. : HORIZCONTAL

FCC FA4RT 15 B

|
i
ot

[ 5 G T s N 7

nv. / Ins. : Temp:25.6" ;Humi:56%;Press:101.52kPa
ngineer T
UT 3 UHMDEAR &500BT
Power I From Adapter Input AC 120V/60H=z
M/H 5 T SPELEER
Te=st Mode B TX 2441MH=

Ant. Cakble Emi==ion
Fredq. Factor Loss Reading Level Limits Margin Eeamark
(MH=Z) [dB/m) (dB) [dBuVv) (dBuV,/m) (dBuV/m) (dB) [dB)

1 17 8 8.96 4.11 18.23 .30 43.50 12.20 Q2
2 230.78 9.45%5 4 20.81 S8 46.00 11.02 2
3 255.04 12.41 4 24.85 12.23 46.00 3.77 Q
4 298.85 3.00 5.24 22.55 40.78 46.00 5.21 2
5 327.78 74 5.45 23.32 4Z2.56 46.00 3.44 Q
8 337.489 14.08 5.55 20.%8 40.59 46.00 5.4 2
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FCCID: WLOSB5000CDTX

0 Level (dBuV/m) Date; 2013-08-27 Time: 19:21:27

FCCRART15B

30 224, 418, 612, 806. 1000
Frequency (MHz)
itce no. ! 3m Chanber Data no. @ 111
i=. / Rnt. 1 3m 27137 Ant. pol. : HORIZONTAL

| T I I L e R

4V From Adapter Input AC 120V/60H=z
M/H
Test Mode

FPowexr HE

Ant. Cable Emis=sion
Fredgq. Factor Loss Level Limits Margin Eeamark
(MH=z) (dB/m) [dB) ! ' [dB) (dE)

1 135.73 8 3.60 B.74 23.72 43.50 19.78 Q
2 255.04 11 4.87 16.55 33.83 46.00 12.17 Q
3 303.54 13.08 5.27 18.64 36.3% 46.00 .01 )
4 342.34 14.22 5.82 17.70 37.54 46.00 g.46 2
5 356.89 14.46 5.72 15.61 35.7%8 46.00 10.21 Q
4] 361.74 14.53 5.75 14.28 34.54 46.00 11.46 2

£
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FCCID: WLOSB5000CDTX

" Level (dBuW/m)

Date: 2013-08-27 Time: 19:26:48

FCC PART 15B

5B

40

ri 1
0 30 224, 418, 612, 804, 1000
Frequency (MHz)
3m Chamber Data no. 112
3m 27137 Ant. pol. WERTICAL
FCC PLRT 15 B

lony
SURROUNDBAR 650
oC
SB6S00ET

E-DF3E TX

o

Mode

Test

Ent. Cakle
Fredq. Factor Loss
(HMH=z) (dB/m) (dB)

1 38.73 13.48 2.10
2 43.58 10.52 2.21
3 126.03 11.34 3.44
4 250.19 11.82 4.84
5 313.24 13.31 5.34
] 322,54 13.65 5.41

Temp:25.6" ;Humi:

24V From fdapter

56%;Fress:101.52kFa
0BT

Input AC 120V/60H=

Reamark
(dB)

Margin
(dB)

13.4%9 29.07 40 .00 10.83 Q
15.56 22.2% 40.00 11.71 Q
10.05 24.83 43.50 12.67 Q
T.24 23.80 46.00 22.10 Q
11.00 29.65 46.00 16.35 Q
10.0% 29.15 46.00 16.85 Q

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

1000 MHz — 18000MHz

Date: 2013-08-23 Time: 13:49:09

0 Level (dBuWim)

™

FCC PART 15C PEAK

60

7l FCC PART 15C AV

1000

SURRCUNDBAR 6500BT

)C 24V From Rdapter
B&500BT SPEAKER
] 402

50
FSE TH 24

L]

Te=t Mode :

1 24.8% 4.38 3
z 27.81 6.62 3
3 31.25 11.77 31
4 36.52 11.54 3Z2.11
5 37.81 11.6% 31.83
] 41.88 10.93 33.08

Emiz=sion Level=
2. The emi=ssion

limit are not reported.

f300,

Input AC

Antenna
lewvels that are

11200.
Frequency (MHz)

14600, 13000

Data no.
Ant. pol.

120V/60Hz

Emis=sion

Reading Lewvel Limits Margin ERemark

(dEuV) (dBEuV/m) (dBuV/m) (dEB)

57 21.54 Feak
oo -26.57 Feak
41 21. Feak
32 25. Feak
3z 24 Feak
32 21 Feak

Factor + Cabkle Loss - Rmp Factor + Reading.
20dB below the official

EST Technology Co.,Ltd

Report No. ESTE-R1309004
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FCCID: WLOSB5000CDTX

Date: 2013-08-23 Time: 13:51:11

0 Level (dBuVWim)

FCC PART 15C PEAK

60

FCC PART 15C AV

1000

ANT 1-1
FCC ERRT

30
m o0l
2]
i
i

15K

lony
SURRCUNDELR &500BT

DC 24V From Adapter

[ B = L

m
. 1
z -_1':

m

H

M/H 556500BT SFEAKER
Test Mode GFSE TX Z2402MH=z

(dB/m) (dEB) (dEB)

7200,

Input AC

11200.
Frequency (IMHz)

Data no. : 14

14600,

18000

Ant. pol. : HORIZONTAL

Temp:25.6" Humi:56%;Presz:101.52kPa

120V/60H=Z

Emi==sion
BEeading Lewvel Limits
(dBuV) (dBuV,/m) (dBuV,/m)

Margin
(dEB)

Eemark

1 27.81 6.62
2 31.25 11.77
3 36.52 11.54
4 37.91 11.868
5 g8 10.83
] .38 10.81

B k3N
TN W ]
Ly
m
o
)

EER 82.53  74.00 -24
40, 51.77  74.00 2
3z. 42.58  74.00 2
32 50.48  74.00 2
31 51.56  74.00  22.4
3z. 50.0%  74.00 2

Ld k3 Ly n R
o
* o R
m
m
o
)

T3]
I

i
m
w
=

Emis=sion Lewvel= Antenna

The emission
limit are not reported.

lewvels that are

Factor + Cakle Loss - REmp Factor
the official

20dB below

+ Reading.

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

|
i
ot

e I £ B :._J L
L1}

i H
9

[ r
v
1

" Level (dBUVIm)

G0

Mode

Date: 2013-08-23 Time: 13:57:25

FCC PART15C P

EAK

2
a3

s FCC PART 15 AV

R VI P

el

1000

7800,

11200.

Frequency {MHz)

no. 3m Chamber
{ Ant 3m ANT 1-18G
15C PERK

SURROUNDBLAE 6500BT

DC 24V From Adapter

Factor

Cakle
Lo=s=

Amnp

Input AC

aAnt. ol.

Data no. : 1

120V/60H=

vERLIILAL

14600.

Emi==ion
Limits=

Eemark

Factor Reading Level

(dB/m) (dB) (dB) (dBuV)

(dBuV/m) {dBu

Margin

m) (dB)

18000

[T FUR % B B

o

27.80 6.67 34.12 102.75 102.80 -28.80 Fezk
31.37 12.07 31.80 40.64 52.18 21.82 Feak
36.55 11.57 31.8% 37.45 53.58 20.42 Feak
38.24 11.54 31.32 34.85 52.71 21.2% Feak
41.88 10.83 33.08 33.14 52.87 21.13 Feak
40.45 10.82 33.34 33.70 51.73 22,27 Feak

1. Emission Lewvel=
2. The emission

limit are not reported.

lewvels that ar

Antenna Factor
20dB below

e

+ Cable Loss -
the

Amp Factor + EReading.
official

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

M/H
Test

Maode

" Level (dBu\im)

Date: 2013-08-23 Time: 13:59:29

FCC PART 15C PEAK

60

FCC PART 15C AV

1000

SURRCUNDBLE 6500BT

DC 24V From Ldapter
SBESO0OBT SPELEER

GFSK TX 2441MH=z

aAnt.
Factor
(dE /)

Cakle
Loss
(dEB)

Fihaii o]
Factor
(dE)

Fredg.
(MHz)

7800,

11200.
Frequency (MHz)

Data no. : 18
Ant. pol.

Input &AC 120V/60H=z

Emi==ion

Level
({dBuV/m) (dBuV/m)

Reading
[dBuV)

14600,

13000

WL R

wn

27T.60 6.67 1z
31.52 12.5:2 a9
36.56 11.538 31.8%
38.02 1l.064 32.08
41.77 10.92 3Z2.88

9.83 10.87 33.08

94.26 94.4 -20.4
39.18 51.24 22.7
36.089 52.24 21.7
34.394 52.54 21.4
32.7% 52.60 21.4
31.34 49.15 24.8

o
m
m
o
=

i
i
1]
w
s

Emis=sion Lewvel= Antenna
2. The emission level=s tha
limit are not reported.

Factor + Cabkle Loss - Amp Fa

t are 20dE below the official

ctor + Reading.

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

" Level (dBuWim)

Date: 2013-08-23 Time: 14:02:59

FCC PART 15C PEAK

60

5 FCC PART 15C AV

1000 7800,

11200. 14600, 13000

Frequency (MHz)

SURRCUNDEBAR &S500BT
DC 24V From Adapter
SB6S500BT SPELHER

F5¥ TX 2480MH=

ut

1 27.58 71 34.0 a7
2 31.459 12.44 31.97 41.
3 36.45 11.55 31.861 36.
4 38.53 11.45 32.24 34.
5 41.77 0.92 33.26 33
4] 40.58 31 33.55% 32

Factor

Emission Lewvel= Antenna +
The emisz=zion lewvels that are

limit are not reported.

Data no.

Ant.

20dB below

HORIZONTAL

.52kFa

120V/60Hz

Margin Remark

(d=)

897.36 T4.00 -23.36 Feak
52,88 T4.00 21.02 Feak
52.7% T4.00 21.21 Feak
52.73 T4.00 21.27 Feak
53.32 T4.00 20.68 Feak
50.42 T74.00 23.58 Feak

Cakble Loss
the

Ampy Factor + Reading.
official

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

[ I B = L

i

0 Level (dBuWim)

60

Date: 2013-08-23 Time: 14:05:46

FCC PART 15C PEAK

5 FCC PART 15C AW

Lk*”wJﬁ“ijfdbFAmywwr;hM¢““nquMfﬁ”“x“dNk““¢”Waaffgth

1000

800, 11200.
Frequency (MHz)

3m Chamber Data no.
3m AWNT 1-18G Ant. pol.
LR PERE

SURRCUNDBAR 6500BT
DC 24V From Adapter Input

5B650058T SPEAFER

AC 120V/60HzZ

Emis=sion

Limits

14600. 13000

Margin RERemark

(dE)

R T T

27.58 34.03 103.30 7
31.47 31.596 52.688 7
36.85 31.28 36.18 53.25 7
38.39 32.08 34.54 52.35 7
41.85 32.88 33.Z25 53.07 7
40.52 33.45 33.21 51.1%9 7

00 -285.30 Feak
oo £21.32 Feak
oo 20.75 Feak
oo 21.85 Feak
oo 20.83 Feak
oo 22.81 Feak

mizzion
he emission

Antenna Factor
20dB below

Level=
lewvels that are

limit are not reported.

+ Cabkle Loss - hmp Factor + Reading.

the official

EST Technology Co.,Ltd
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Page 29 of 84



FCCID: WLOSB5000CDTX

" Level (dBuWim) Date; 2013-08-23 Time: 14:14:32

FCC PART 15C PEAK

60

a i 2 FCC PART 16C AV

ra

1000 4400, T800. 11200. 14600. 18000
Frequency (MHz)

3m Chanmber Data no. 23
3m ANT 1-18G Ent. pol. : HORIZONTAL

FCC PRRT 15C FPERE

SURRCUNDBAR &500BT

DC 24V From Adapter Input AC 120V/&60H=z

Ent. Cable L&mp Emission
Freq. Factor Loss Factor Reading Lewvel Margin ERemark
(MHzZ) [dB/m) (dB) (dB) (dBuv) f [dB)

1 27.861 6.62 34.18 85.35 85. —-21.40 Feak
z 31.25 11.77 31.81 41.%82 53 20.87 Feak
3 36.895 11.40 31.28 35.08 52, 21.85 Feak
4 38.62 11.42 32.34 34.56 52. 21.74 Feak
5 41.77 10.82 33.26 32.27 51. 22.30 Feak
6 17269.00 4 10.89 33.87 31.48 49. 24.72 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + EReading.

The emisszion levels that are 20dE below the official
limit are not reported.
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FCCID: WLOSB5000CDTX

G0

0 Level (dBuV/m)

Date: 2013-08-23 Time: 14:16:25

FCC PART 15C PEAK

[g%]
4 %]

5 FCC PART 15C AV

RN AN N e PP Y

1000 7800,

11200. 14600, 18000

Frequency (MHz)

DC 24V From Adapter
5B6500BT SPEAEER

8-DFSE TX 2402MH=z

Input

Readi

(dBuV)

Data no.

Ant. pol.

ARC 120V/e0OHz

Emis=ion
Limits=
(dBuV,/m) (dBuV/m)

ng Lewvel

[Y S TR O T )

o

i P

- |

4 27.81 6.62 34.18 97.17
8 31.25 11.77 31.81 42.85
3 36.55 11.57 31.9% 35.
588 39.07 11.31 32.88 34
54 41.77 10.%2 33.26 33
13 40.26 10.%4 33.03 31

97.22 -23.2:2 Feak
53.86 20.14 Feak
51.78 22.22 Feak
51.54 22.486 Feak
52.586 21.44 Feak
43.87 24.33 Feak

Antenna Facto
levels that are
limit are not reported.

Emission Lewvel=

2. The emission

r + Cabkle Loss - Amp Factorxr
20dB below the official

+ Reading.

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

0 Level (dBu\im)

60

Ls T T Y T o A s 5]

[

¥
1
w ot
ot

WL R s

w

Date: 2013-08-23 Time: 14:25:21

FCC PART 15C PEAK

FCC PART 15C AV

Mode

1000

SURRCUNDERR 6500BT

DC 24V From Adapter

Cakle
Loss Factor
(dB)

Ent.
Factor
(dB/m)

27.81 62 34.18
)0 31.62 12.45 32.17
)0 37.01 11.40 31.22
)0 38.92 11.33 32.66
)0 41.77 10.82 33.26
)0 40.26 10.84 33.03

7800,

11200.
Frequency (MHz)

Data no.
aAnt.

pol.

Input RBC 12

Emission
Reading Lewvel
{dBuV)

95.38 35 7
38.54 a0 7
35.11 52.30 7
34.53 52.12 7
32.38 51.7% 7
30.38 48.55 7

Limits
(dBuV,/m) (dBuV,/m)

14600, 18000

F

HORIZONTIZL

Margin Remark
[dB)

-21.43 Feak
23.56 Feak
21.70 Feak
21.88 Feak
22.21 Feak
25.45 Feak

FEemarks:

1. Emi=z=zion Lewvel= Antenna
The emission lewvels tha
limit are not reported.

Factor + Cakle Loss - Amp Factor
the official

t are 20dE below

+ Reading.

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

|5 I SO :._! Li
m

EUT

Bower

M/H
Test

60

Mode

Date: 2013-

08-23 Time: 14:27:34

" Level (dBuvim)

FCC PART 15C PEAK

5 FCCPART 15C AV

[}

T M N

AT

1000 4400, 7800,

11200. 14

Frequency (MHz)

3m Chanber

3m BNT 1-18f¢

FCC PRRET 15C

SURROUNDELR 6500BT
)C 24V From Adapter

5B6500BT

Input AC
SPELRFER

8-DPFSK TX 2441MH=z

Reading
[dBuV)

Da

Ant.

ta no. @ 28
pol. : VERTICAL

:101.52KkFa

120V/60H=

Emi==zion

{d3uv/

evel

Limits

Margi
(3]

600, 13000

Eemark

[Y SO VI L I )

.60 6.687 12 99.63
.58 12.51 32.11 38.62
.54 11.61 31.83 35.52
.83 11.36 32.56 33.97

g5 10.83 32.96 33.11
.58 10.81 33.55 31.7s

oo

Wsn

3.78 T74.00 -25.78 Feak
0.60 74.00 23.40 Feak
1.74 T4.00 22.28 Feak
1.60 T4.00 22.40 Feak
2.83 74.00 21.07 Feak
8.70 T4.00 24.30 Feak

The emi=zsion levels that are
limit are not reported.

the official

ssion Level= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
20dB below

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

Date: 2013-

08-23 Time: 14:30:53

0 Level (dBuWim)

G0

|

H
[SE-
ot

Enginee

Test Mo

[ U S

w

FCC PART 15C PEAK

= FCC PART15C AV

gﬂdﬁﬂﬁHﬁgmﬁhN#Mmﬁwvgﬂhmﬁimt*thﬂwjrhMW%MFMMHJJWMH

1000

de

4400. 7800. 11200.
Frequency (MHz)

3m Chamber Data no.
3 181 Ant. ol.

FCC PART 1 s
Temp:25.6" ;Humi : 56%;Press:101.52kPa

Input AC 120V/60Hz

m W om

Lnt. Cakle L4Amp Emizsion

14600, 12000

Factor Loss Factor Reading Lewvel Limit=s Marg
(dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB

.58 6.71 34.03 100.03F 100.29
52 12.52 31.3% 40.15 52.20
32 11.45 32.43 37.16 53.50
48 47 32.17 34.14 51.32

g 10 33.08 32.85 52.58
4§53 10 33.349 33.4%9 51.52

-26.2
21.8
20.5
2z.0
21.4
22.4

in Eemark
i

[ U R I T T U+ ]
m
m
W
p

Emi=z=zion Level= Antenna Factor + Cable Loss

The emission levels that are 20d4dE below the

limit are not reported.

- Lmp Fa
official

ctor + Reading.

EST Technology Co.,Ltd

Report No. ESTE-R1309004

Page 34 of 84



FCCID: WLOSB5000CDTX

" Level (dBulim) Date: 2013-08-23 Time: 14:33:54

FCC PART 15C PEAK

60
o 4 =FCC PART 15C AV

Al S B IR WS St VYR,

1000 4400, 200, 11200. 14600, 18000
Frequency (MHz)

ite no. Data no. : 30
is Ant Lnt. pol. : HORIZONWNIAL

SURRCUNDBAR &500BT

C 24V From Rdapter Input AC 120V/60H=z

Factor Loss Factor Reading Level Limits Margin Eemark
(dB/m) (dB) (dB) V) /1) (dEB)

1 27.58 6.71 34.0 28.57 28. T74.00 -22.83 Feak
2 28.82 9.68 32.64 40.60 46. T4.00 27.44 Feak
3 32,77 12,12 32.25% 3%.14 51. T4.00 22.22 Feak
4 3g8.12 1 9 31.78 34 52, T4.00 21.44 Feak
5 41.18 0 33.85 33 52. T4.00 21.83 Feak
] 40.286 4 33.03 30 48. T4.00 25.03 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.
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FCCID: WLOSB5000CDTX

18000MHz — 250000MHz

" Level (dBuvim)

Date: 2013-08-23 Time: 13:19:02

FCC PART 15C PEAK

60

FCC PART 16C AV

%HﬁbmPMmJ#Jwﬂvﬁﬂhﬁrgmpmmapwwuﬁnw

18000

19400,

3m Chamber
3m ANT ABVOE 1BG

FCC FART 15C FPELRK

20800,

22200,

Frequency (MHz)

Data no. : 1
Ant. pol. HORIZONTAL

Temp:25.6"' ;Humi::56%;Press:101.52kFPa

lony

SURRCUNDEBAR 6500BT
)C 24V From Adapter
SB6500BT SPEREER

GEFSE TX

Input AC

120V/60Hz

Emi=z=sion

Reading Lewvel
(dBuV/m) (dBaV,/m)

Limits

23600,

25000

1

s

[RER

Test Mode
2
Remarks

The emiszion
limit are not reported.

lewvels that are

LDt Cakble Lmp

Factor Loss Factor

(dB/m) (dB) (dB) [dBuV)

45.55 18.69 35.9 15.47

45.80 20.49 35.0 16.79
Emission Lewel= Antenna Factor

20dB below

Cakle

Loss - Amp Factor + R
the official
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FCCID: WLOSB5000CDTX

0 Level (dBu\W/m)

Date; 2013-08-23 Time: 13:20:09

FCC PART 15C PEAK

60

FCC PART 15C AV

www*_MAMNMhAMhMMﬁ*mnﬁmlu#ﬂw4Ww4vmNLE“ﬁw=wumwwﬁmm“ﬂmmawuanmevwmwmnfdw

18000 19400. 20800.

22200. 23600. 25000

Frequency (MHz)

3m Chamber
3m ANT LBOVE 158G

FCC PRRT 15C FPELZEK

1ony

SURRCUNDBAR 6500BT

T SPERFER

102MHz

(%)
s

Ant. Cable Amp
Freg Factor Loss Factor Reading Lewvel
(MH=Z) (dB/m) (dB) (dB) (dBuV)

24% From Rdapter Input AC

[E%]

Data no.

Lnt. pol.

YERIILLL

Temp:25.6" ;Humi : 56%;Pres=:101.52kPa

120V/60H=

Emi==ion
Limits Remark

(dBuV/m) (dBuV,/m)

Margin
[dB)

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official

limit are not reported.
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FCCID: WLOSB5000CDTX

0 Level ([dBuV/m) Date; 2013-08-23 Time: 13:2317

FCC PART 15C PEAK

G0

FCC PART 15C AV

ﬁW
wHNhMwAM#MMLﬂWMjwwJM“wNMmﬂ$hdemﬂ&ﬂMm#HAANAMFdh

I

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3m Chamber Data no. : 3
3m ANT LBOVE 18G Ant. pol. : VERTICAL

FCC PRRT 15C PERK

Temp:25.6" Humi :56%:Fre=ss:101.52kPa

SURRCUNDEBAR 6500BT

DC 24V From Adapter Input AC 120V/&0Hz

Ant. Cakble Amp Emis=ion
Fredq. Factor Loss Factor Reading Lewvel Margir Eemark
(MHz) (dB/m) (dEB) (dEB) (dBuV) (dBuV/ (dE)

Remarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Lmp Factor + Reading.
The emission lewvels that are 20dE below the official
limit are not reported.
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FCCID: WLOSB5000CDTX

0 Level (dBulW/m) Date: 2013-08-23 Time: 13:25:23

FCC PART 15C PEAK

50 FCC PART 15C AV

1h*WJ“#mNHMU“ﬁd#“éLkhﬁAh“4AWﬂw4JHJ~WW~uﬁﬁ4wﬂw«m~ﬁmNﬁﬂw

I

18000 18400. 20800. 22200, 23600. 25000
Frequency (IMHz)

Data no. @ 4

B Ant. pol. : HORIZONIZL

FCC PRERT
Ins=. : Temp:25.6' ;Humi:56%;Pres=:101.52kFPa
wgineer : Tony
SURRCUNDEAR E500BT
DC 24V From Adapter Input AC 120V/60H=z
SB6500BT SPERKER

Mode : GFSE TX 2441MH=

Ant. Cable Amnp Emi==ion
Factor Loss Factor Reading Level Limits Margin ERemark
(dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 45.88 36.25 16.78 45.48 T74.00 Z28.52 Feak
2 46.14 35.58 16.82 47.72 T74.00 26.28 Feak

Remark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are Z20dB below the official
limit are not reported.
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FCCID:

WLQSB5000CDTX

Date: 2013-08-23 Time: 13:27:29

" Level (dBuVim)

FCC PART 15C PEAK

60

FCC PART 15C AV

kwJ"mﬁHH”qH_vM#MbEA“WHWJQVﬂm,»ﬂumeMAMmaw

0 18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chanmber Data no. @ 5
3m ANT ABVOE 180G 4Ant. aol. @ HORIZONTAL

FCC FRRT 15C FERE

Temp:25.6" ;Huml : 56%; Fress

101.52KFPa

30
; oC 2 Input AC 120V/60H=z
M SE6500BT SPEAKER
Test Mode GFSK TX 24EB0MH=z
Ant Cakle Anp Emi==zion
Freg Factor Loss Factor Reading Lewvel Limits Margir
(MH=) (dB/m) (dB) [dB) [dBu¥V) (dBuV/m) {dBuV/m) (dB)

Remarks: 1. Emission Level= LAntenna Factor + Cabkle Loss - Amp Factor + EReading
2. The emi=ssion levels that are 20dE below the official
limit are not reported.
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FCCID: WLOSB5000CDTX

" Level (dBu\im) Date: 2013-08-23 Time: 13:30:36

FCC PART 15C PEAK

50 FCC PARIT 15C AV

18000 19400. 20800. 22200. 23600, 25000
Frequency (IMHz)
S5ite no. : 3m Chamber Data no. : &
Di=s. / Ant. : 3m ANT ABOVE Ant. pol. : VERTICAL
Limit 1 FCC FARRT
Power Input AC 120V/60H=z
M/H
Test Mode
Ant. Cakble Amp Emis=sion
Fredg. Factor Loss Factor Reading Lewvel Limi Remark
[MH=) (dBE/m) (dE) (dB) (dEBuV) (dBuV/m) (dBuV/m)
1 46.11 19.5%8 37 ] 26.13 Feak
2 45.659 21.56 51.10 22.90 Feak
Eemarks: 1. Emission Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Eeading.
2. The emission lewels that are 20d4dB below the official
limit are not reported.
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FCCID: WLOSB5000CDTX

0 Level (dBu\/m) Date: 2013-08-23 Time: 13:33:52

FCC PART 15C PEAK

60

JFCC PART 15C AV

Z

1MWW
W

18000 18400, 20800, 22200. 23600. 25000
Frequency (MHz)

3m Chamber Data no. T
3m BNT ABOVE 18G Ant. pol. : VERTICAL
FCC P&RT 15C PERK
Temp:25.6" ;Humi:56%;Fress:101.52kFa
SURRCUNDBAR 6500BT
WC 24V From Adapter Input AC 120V/60H=
SEES00BT SPEREER
Test Mode i E-DPFSEK TX Z2402MHz
Ant. Cakble Lmp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
(MH=z) [dB/m) (dB) (dB) 1 (dBuV/m) (dBuV/m) (dB)

Remarks: 1. Emission Lewel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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FCCID: WLOSB5000CDTX

Date: 2013-08-23 Time: 13:36:58

0 Level (dBulim)

FCC PART 15C PEAK

60

FCC PART 146C AV

g1

13000

20800. 22200.
Frequency (MHz)

Zite no. Data no. 8

Dis. Ant Ant. pol. HORIZCNTAL
Limit

Env. / Ins Temp: sHumi :56%;Pre=ss:101.52kPa

Engineer Tony

EUT SURRC

Power DC 24V From Adapter Input AC 120V/&0Hz

M/ SBeS00BT SPEAFER

Test Mode 8-DPSE TX Z402MH=

Emi==sion
Margin
(dB)

23600,

Remark

25000

Ant. Cakle

Freq Factor Loss
(MH=Z) (dB/m) (dB)

1 20835.00 46.20 20.06
2 23485.00 45.70 21.&0

Emi=z=zion Lewvel=

2. The emission lewvels that are Z20dB below the official
limit are not reported.

Antenna Factor + Cable Loss - Lmp Factor + Reading.
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FCCID: WLOSB5000CDTX

0 Level (dBuvim) Date: 2013-08-23 Time: 13:39:07

FCC PART 15C PEAK

60 FCC PART 15C AV

HMWM
I S I B S s e

[

18000 19400, 20800, 22200,

Frequency (MHz)

23600, 25000

S5ite no. : 3m Chankber Data no. @ 9

Di=. / Ant. : 3m ANT ABVOE 180G Ant. pol. HORIZCHTAL
Limit : FCC PFART 1 PELE

Enw Ins. : Temp:25.6' Humi:56%;FPress3:101.52kFa

Engineer : Tony

EUT SURROUMDBAR 6&500BT

Power : DC 24V From Adapter Input AC 120V/e0H=

E-DF3K TX 2

Test Mode

Emission

Ent. Cakle Amp
Fredq. Factor Loss Factor Reading Lewvel
[MH=z) (dB/m) [dE) [dE)

Limits Margin Remark
[dBuV) (dBuWV/m) (dBuV/m) [dB)

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
The emissicon levels that are 20dE below the official

limit are not reported.
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FCCID: WLOSB5000CDTX

" Level (dBuVim)

1]

Date: 2013-08-23 Time: 13:41:18

FCC PART 15C PEAK

FCC PART 15C AV

L_MMW

WMWJMMWWMW

12000 19400, 20800,

22200,

Frequency (MHz)

ite no. 3m Chanber Data no. : 10
is Ant 3m ANT ABOVE 18G Ant. pol. WERTICAL

uT

Te=st

Mode

FCC PART 15C PERK
Temp:25.6" ;Humi:56%;Pres=s:101

lony
SURROUNDEAR &500BT
DC 24V From fdapter
5B650

E-DFSK TX Z2441MH=z

Input AC

(dE

Reading Level

.532kFa

120V/60Hz

Emission

23600,

Remark

25000

Feak
Feak

REemarks:

Level= Antenna Factor +
2. The emi=zsion levels that are

limit are not reported.

1. Emis=sion

20dB below

Cakble Loss -

Lmp Factor + Reading.
the official

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

Level (dBuv/m)

Date: 2013-08-23 Time: 13:43:23

120

FCC PART 15C PEAK

60

FCC PART 15C AV

MM

Lm0 I e I i o O e B

[

e

Test Mnode

18000 19400,

3m Chamber
3m LNT ABCOVE

Ant. Cakle
Freq. Factor Loss
(MH=z) [dB/m) [dB)

&3]
[y]

FCC PRRT 15C PEZK
Temp:25.6" ;Humi : 56%;Pre=ss:101.52kFa

LONY
SURRCUNLDEAR &500BT
DC 24V From Ldapter
] T SPEREER

8-DFSK TX 2480MH=z

22200, 23600,
Frequency (NMHz)

Data no. : 11
Ant.

ol. ! VERTICAL

120V/60H=z

Emi==sion
Reading Lewvel

(dBuV/m) (dBuV/m) (dE)

Limits Margin

25000

Remarks:

Emiz=zion Level= Antenna
2. The emission lewvels that are
limit are not reported.

Cakle Loss - Lmp Factor +
20dE below the official

Reading.

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

0 Level (dBu\m)

Date: 2013-

08-23 Time: 13:46:30

FCC PART 15C PEAK

60

FCC PART 15C AV

EWwwr‘-wvﬂ

18000

glneer H ony

SURRCUNDELAR 6500BT

SFELFER
4530MH=

Mode

Cakle
Loz=s Factor
(dEB)

Ant.
Factor
(dB/m)

[¥s]
I
B

20800,

From Adapter I

22200.
Frequency (MHz)

12

Data no.
Ant.

pol.

nput AC 120V/60H=

Emission
Reading Lewvel Limits
(dBuV) (dBuV/m) (dBuWV/m)

14.59 44.35 29.48
13.57 46.43 27.5

23600,

HORIZONTL

Margin
(dB)

25000

Remark

5 Feak

Feak

1 46.03 1 36.21
2 45.61 21 33.88
Remarks: 1. Emission Lewvel= Antenna

2. The emission
limit are not reported.

levels that are

Factor + Cakle Loss - Rmp Factor + Reading.

20dB below

the official

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

4. BAND EDGE COMPLIANCE

4.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all
the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least
20dB below the fundamental emissions, or comply with 15.209 limits.

4.2. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3 METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURN TABLE | g8 METER
(L) (W) H) (WOoOD) |

GROUND PLANE

4.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate
360 degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Both horizontal and vertical polarization of the
antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO

(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

4.4. Test Result

EUT: SURROUNDBAR 6500BT
M/N: SB6500BT SPEAKER

Power: DC 24V From Adapter Input AC 120V/60Hz
Test date: 2013-08-23  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode (Hopping On & No Hopping)

Pass

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the average level
is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency which no

limit, the limit on plots is automatically generated by the software, it's not fundamental
limit, we can't remove it.
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FCCID: WLOSB5000CDTX

4.5. Test Data

0 Level (dBu\im)

Date: 2013-08-23 Time: 13:53:36

FCC PART 15CIPEAK

Cad

60

FCC PARF 150 AV

L*”%WMMMWWWMVWU

o

2300

Site no.
Dis. Ant
Limit

Env. / Ins.
Engineer
EUT

2344, 2366.
Frequency (MHz)

Data no. : 15
18G Ant. pol. HORIZONTAL

Tony
SURROUNDEBAR &500BT
T 24V From Adapter
SE6500BT SPEAFER

GFS5K TX 2402MHz (No Hopping)

Input &C 120V/&60H=z

Emis=sion
Reading Lewvel Limits
(dBuV) (dBuWV/m) (dBuV/m)

Ant. Cakle
Lo==
(dE)

Factor
[dB)

2388,

2410

[ S
[ SO LR N ]

o

[ SE I LS S ]
1
[ay]
I

oy o on
o

| LS T R )

o

Femark=: 1. Emission Level= Antenna Factor +
2. The emizszion levels that are 20d4B below the official

limit are not reported.

Cakble Loss - Amp Facto

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

Level ([dBuW/m) Date: 2013-08-23 Time: 13:55:22

120

[#5]

FCC PART 150PEAK

60 FCC PA HJ1 S AV

0 2300 2322, 2344, 2366. 2388, 2410
Frequency (MHz)

ite no. : 3m Chamber Data no. : 1é

i= Ant 3m ANT 1-18G Ant. pol. : VERTICLL
imit FCC PART 15C PERK

7 Ins. : Temp:25.6" ;Humi:56%;Press:101.52kFa
gineer : Tony

T SURROUNDEAR &500BT

Power : DC 24V From Adapter Input AC 120V/e0H=z
M/H : SBE&S00BT SPFELKER

Test Mode : GFSK TX 2402MHz (No Hopping)

s L

Ant. Cakle Amnp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MHz) (dB/m) (dB) (dB) ! uv/ (dB)

1 2380 27.87 6.58 0 46.58 4a. 27.386 Feak
2 238 27.64 6.62 3 43.37 43. 30.56 Feak
3 240 27.81 6.62 34.18 102.52 102. -28.57 Feak

Eemarks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emission levels that are 20dE below the ocfficial
limit are not reported.
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FCCID: WLOSB5000CDTX

0 Level (dBuVim)

Date: 2013-08-23 Time: 14.07:22

FCC PART 15C PEAK

G0

FCC PART 15C AV

2475 2480, 2485,

24490, 2495, 2500

Frequency (MHz)

3m Chamber
3m LT

FCC FAET

15C PERE

lony

SURRCUNDEBLAR &500BT
DC 24V From Adapter
SB6&S00BT

GFSK TX

SPERFER

2480MH= (No

Mode

Amp
Facto
(dB)

1 2479.85 .58 6.71 102.
2 2483.50 58 6.71 44
3 2485.68 .58 6.71 46.

Emission
The emiss=sion
limit are not reported.

Input AC

r Reading Lewvel
(dBuV)

lewvel= that ar

Data no.
Ant. pol.

vhRL 1L AL

Temp:25.6"' ;Humi : 56%;Pres=s:101.52kFa

120V/60Hz

Hopping)

Emission
Limits Margin RERema
(dBuV,/m) (dBuV/m) (dEB)

22 102 .42 48 Feak
7a 45.05 85 Feak
a0 46.86 14 Feak

Lewel= Antenna Factor + Cabkle Loss - Amp Factor Reading.

e 20dB below the official

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

Date: 2013-08-23 Time: 14:10:38

0 Level ([dBuWIm)

FCC PART 15C PEAK

G0

FCC PART 15C AV

LhﬂmqudﬂwamAwmwmﬂMMﬁNVNxﬁMM_NJﬁNkMWJH“AJ

2475 2480. 2485,

F

3m Chamber

3m ANT 1-18G
FCC PART 15C PERK

lony
SURRCUNDBAR 6500BT
DC 24V From Adapter
5B6500BT

GFS5E TX

SFELRFER

80MHz (No

Li

Mnode

s

Test 2

H

1 g0 27.58 6.71 37
2 50 27.58 6.71 45
3 85 27.58 6.71 44.

Emi==zion Lewvel= Antenna

The emission
limit are not reported.

Eemarks:

Temp:25.6"' ;Humi: S56%; FPress

Input AC

Hoppi

Reading Lewel
(dBuV)

Factor
levels that ar

2490,
requency (MHz)

24495, 2500

Data no.

aAnt.

ng)

Emis=ion
Limits Margin
(dBuV/m) (dBuV/m) (dEB)

32 97.58 -23.58 Feak
L33 45.59 28.41 Feak
15 46.41 27.58 Feak

Cable Loss
20dE below the

Amp Factor + R

=] official

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

" Level (dBuWim) Date: 2013-08-23 Time: 14:39:29

[E8]

FCC PART 19C PEAK

G0

FCC PARN15C AV
!

MMM%MJWWI

2300 2322 2344, 2366. 2388. 2410
Frequency (MHz)

3m Chamber Data no. @ 33

3m ANT 1-18G Ant. pol. @ VERTICAL
FCC P&RT 15C PERE
Temp:25.6" ;Humi : 56%;Pre==:101.52kFa

SURRCUNDEAR 6500BT
DC 24V From Adapter Input AC 120V/60H=z
SE6S500BT SPEREER

Test HMode : GFSE (Hopping Cn)

Cakble Lmp Emission
Factor Loss Factor Reading Level Limits Margin ERemark
(dB) (dB) )} (dBuvV/m) (dBuV/m) (dB)

1 2 6.54 45.53 45.57 Feak
2 2 6.62 46.08 46.15 Feak
3 2 6.62 102.65 102.70 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - ARmp Factor + Reading.
2. The emis=zion levels that are 20dE below the official
limit are not reported.
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FCCID: WLOSB5000CDTX

0 Level (dBuV/m) Date; 2013-08-23 Time: 14:41:30

0

FCC PART 15 PEAK

G0

FCC PARJINSLC AV

2300 2322, 2344, 2366, 2388, 2410
Frequency (MHz)

[}

Data no. :
Ant. pol. : HORIZCNIAL

Temp:25.6' ;Humi:56%:Fress:101.52kFa

SURROUNDBAR &500BT
)C 24V From ARdapter Input AC 120V/60H=

SB6500BT SPEAEER
GFSE ng

FS5E (Hoppi On)

Ent. Cakle Amp
Factor Loss Factor Margin Remark
(dB/m) [dE) [dE) (dE)
2 27.70 6.58 22 43,23 30.73 Feak
0 27.64 6.62 15 44.33 25.860 Feak
4 27.81 6.64 34.18 98.53 -24 .60 Feak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewels that are 20dB below the official
limit are not reported.
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FCCID: WLOSB5000CDTX

Level (dBuWim)

Date: 2013-08-23 Time: 14:44:50

FCC PART 15C PEAK

60

FCC PART 15C AV

FMWMHWW

Ia)

2475 2485,

24490, 2495, 2500

Frequency (MHz)

SURRCUNDBLR 6500BT

DC 24V From Adapter

SB6500BT SPEREER
GFSE (Hopping On)

1 27.58 98.45
2 27.58 41 .74
3 27.58 43.29
Remarks Emission Lewvel= Antenna Facto

The emissicon levels that are
limit are not reported.

(S

Input AC

Reading Lewel
[dBuV) '

Data no. 35

Ant.

HORIZONTAL

120V/60Hz

Emi==sion
Remark

ag.71 T4.00 -24.71 Feak
42.00 T4.00 32.00 Feak
43.57 T4.00 30.43 Feak

Cakle Loss - Amp Factor + R
20dE below the official
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FCCID: WLOSB5000CDTX

0 Level ([dBuV/m)

Date: 2013-08-23 Time: 14:47:00

FCC PART 15C PEAK

60

FCC PART 15C AV

WMM

2475 2480,

3m Chamber

LNT 1-1

3m
FCC

15C

FART

FELK

2485, 2490, 2495, 2500

Frequency (MHz)
Data no. : 3&

aAnt. al.

SURRCUNLDELRE

5B6500BT

Test Mode GFSE

Ant. Cabl
Lo=s=

Factor
(dB/m)

Fredg.

(MHz) id=)

6500BT

WC 24V From Adapter
SPFELRFER

(Hoppin

g On)

e Amp

Factor
(dB)

Input AC 120V/60H=z

Emi=sion
Reading Lewvel
(dBuV) (dB !

Remark

105.40 -31 Feak
49,37 24 Feak
46.%6 27 Feak

1 2480.10 27.58 6.71
2 2483.50 27.58 6.71
3 2487.80 27.58 6.73

2. The emis=sion

lewvel=s that are

Antenna Factor + Cable Los=s — Amp Factor + Reading.

20dB below the official

limit are not reported.
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FCCID: WLOSB5000CDTX

120

G0

Level (dBul/m)

Date: 2013-08-23 Time: 14:18:31

(V%)

FCC PART 15‘ CIPEAK

FCC PART 15Ch AV

anmm,4ﬂJwﬂH*~¢lUmmhHkMMﬁmhummWwuhKPJ4%mﬂwvwvwxﬁm$thvJ@;M“#ﬂf

e

2300

FCC FART 15C PERE

lony
SURRCUNDEAR &500BT

DC 24V

2344, 2366.
Frequency (MHz)

Data no.

Ant. pol.

Input AC

Hopping)

Emi=z=sion
Reading Lewvel

120V/60Hz

Limits
(dBuV/m) (dBuV/m)

2388, 2410

[ %]
o

WERLIILL],

Margin ERemark

(dB)

1 2324.42 27.73 6.54 34.:2
2 2380.00 27.64 6.62 34.1
3 2401.64 27.61 6.62 34.1

(dBuT)
45.85 45,83
46.12  48.1% 7
28.8% 98,74

og 28.31 Feak
00 27.81 Feak
00 -24.74 Feak

1. Emission Level=

2. The emiszion

Antenna
lewvels that are

Factor +
20dE below

limit are not reported.

Cable Loss - Amp Factor + Reading.
the official

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

" Level (dBuvim) Date: 2013-08-23 Time: 14:20:42

(V%)

FCC PART 140IPEAK

60 FCC PARF 15C1AV

2300 2322, 2344, 2366, 2388, 2410
Frequency (MHz)

Site no. 1 3Zm Chanber Data no. : 26

Dis. S/ Ant. ! 3m ANT 1-18G Ant. pol. : HORIZCOWNIAL
Limit : FCC PART 15C PERK

Env. Ins. ! Temp:25.6"' ;Humi:56%;Pre==:101.52kPa

Engi Tony

EUT SURRCUNDEAR &500BT

F WC 24V From Ldapter Input AC 120V/&0H=z

M/H : SB6S00BT SPEAREER

Te=t Mode : B-DPSKE TX 2402MHz (No Hopping)

Ent. Cakle Amp Emission
Freq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dB/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)

1 2 42 27.73 6.54 34.23 43.42 30.54 Feak
2 z 00 27.64 6.62 34.1% 43.34 30.58 Feak
3 2 13 27.61 6.62 34.18 38.19 -24.24 Feak

REemarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
The emission levels that are 20dBE below the official
limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1309004 Page 58 of 84



FCCID: WLOSB5000CDTX

0 Level (dBu\/m)

Date: 2013-08-23 Time: 14,3508

FCC PART 16C PEAK

G0

FCC PART 15C AV

Lad

2475 2485,

2480, 2495, 2500

Frequency (NMHz)

SURRCUNDBAR 6500BT
DC 24V

[N .4

180MH=z (No Hopping)

Cakble Amp

Factor

Data no.
Ant.

L

ol. : HORIZONTAL

From Adapter Input AC 120V/60H=

Emission
Reading Lewvel

Margin Remark

id=)

m oo
oo
mornorn
o o
LSS ¥)

wn

Remark=s: 1. Emission Lewvel= Antenna Factor +
2. The emission lewvels that are

limit are not reported.

[T

Wsn

b
=

22 T74.00 -21.2% Feak
18 T4.00 28,82 Fezak
09 22.81 Feak

Cakle Loss - Amp Factor + Reading.
20dB below

the official

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

Level (dBu\V/m) Date; 2013-08-23 Time:; 14:37:20

120

FCC PART 15C PEAK

60 FCC PART 15C AV

{”

0 2475 2480, 2485, 2490, 24495, 2500
Frequency (MHz)

ite no. : 3m Chanber Data no. : 32
i=. Ant 3m ANT 1-18G Ant. pol. : VERTICAL
imit cC FER]

HoH

Lnt. Cakle Lmp Emiss=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MH=z) [dB./m) [dB) (dB) ] fm) (dBuV/m) (ds)

o

1 80 27.58 6.71 3 3 89.1s3 99.45 -£5.43 Feak
2 50 27.58 6.71 3 3 45.12 45.38 28.82 Feak
3 88 27.58 6.71 3 )3 43.45 43.7] 30.23 Peak

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emis=zion lewvels that are 20dB below the official
limit are not reported.
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FCCID: WLOSB5000CDTX

Level (dBuWim)

Date: 2013-08-23 Time: 14:49:39

Iy

FCC PART 1J3 PEAK

60

.

2300

UT

SURRCUNDEBAR &S500BT
DC 24V From Adapter
SB6S500BT SPELHER

8-DPSE (Hopping OCn)

Cakle Amp
Lo=ss

(d=)

Fredq.

[(MH=Z) (dB/ ) (dE)

2344,

Input AC

Factor Reading Lewvel

i

2366, 2388, 2410

Frequency (MHz)

Lt

Data no.

Ant. ol.

120V/60Hz

Emi==sion
Remark

dBuV)

1 2324.42 Z27.73 6.54
2 2390.00 27.64 6.62
3 2401.64 27.61 6.62

5.87 45.71 T4.00 ZE2.28 Feak
5.03 45.10 T4.00 28.90 Feak
0.82 100.87 T4.00 -26.87 Feak

. Emission Lewvel=
2. The emis=sion

limit are not reported.

Antenna Factor +
lewvels that are

Cabkle Loss - Amp Factor + Reading.
20dE below the official

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

Level (dBuVim)

Date: 2013-08-23 Time: 14:51:02

FCC PART 19C PEAK

(]

60

FCC PARJ 16C AV

qhﬂHﬂMMMJuwuﬂhw@MAﬂqﬁnuﬂ#M““J“mMm¢wMJx*;Lhmﬂmnﬁmm%~m4wwwdéLV“WNH

2300

1 2z
2 23
3 2401.64

2344,

2366,

Frequency (MHz)

3m Chamber
3 LNT 1-18G

Temp:25.6";Humi:56%;Fress:

SURRCUNLDBAR 6500BT
DC 24V From Ldapter
SBESO0BT SPELAEER

8-DPSE (Hopping On)

o o
oo N
[ S L R R |

Input AC

Reading Lewvel
(dBuV)

[R5

w

Data no.
e pol.

Ant. HORIZONTAL

101.52KkF=a

120V/60H=z

Emi==ion

[dBuV/m) {d

2388,

2410

Remark

<. 1L0OE EBM1SS10Nn

1 Lewel= Antenna
levels that are

limit are not reported.

20dE below the official

Factor + Cakle Loss - Amp Factor + Reading.

EST Technology Co.,Ltd
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FCCID: WLOSB5000CDTX

H oH

120

G0

Mo

Level (dBuW/m)

Date; 2013-08-23 Time: 14:54:29

FCC PART 15C PEAK

FCC PART 15C AV

f:

L Y S I S

2475 2480,

. 3m Chamber
Ant. 1 3m LNT 1-18

FCC PART 15C

SURRCUNDELRE &

n

de -DFSE (Hoppi

Ant. Cakble
Fred. Factor Loss
[MHz) [dB/m) [dB)

2485, 2490, 2495, 2500

S00BT

24V From Adapter

T SPEREER

ng on)

Lmp
Factor
(dB)

Frequency {MHz)

L
1]

Data no.

Ant. pol. : HORIZONIAL

Input &C 120V/&0H=z

Emi==ion
Reading Lewvel Limits Margin ERemark
[dBuV) 1V/m) {dBuV,/m) (dB)

27.58 6.71
27.58 6.71
27.58 6.73

ST UD
o PR B |
ST . WS

97.73 37.88 T4.00 -23.88 Feak
47 .24 47.50 T4.00 26.50 Feak
43.69 43,97 T4.00 30.03 Feak

1. Emi=ssion Level=

Antenna

Factor + Cakle Loss - Amp Factor + Reading.

2. The emis=sion levels that are 20dE below the official

limit are not re

ported.
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FCCID: WLOSB5000CDTX

Level (dBuW/m)

Date: 2013-08-23 Time: 145741

120

1

A

FCC PART 15C PEAK

60

FCC PART 15C AV

f

WMWW

2475

2485, 2480, 2495, 2500

Frequency (MHz)

Data no. : 4
Ant.

pol. : VERTICAL

Temp:25.6" ;Humi:56%;Pre=ss:101.52kFa

S5ite no. 3m Chamber

Di=. Ant 3m ANT 1-18G
Limit FCC PART 15C PFERE
Env. / In=s.

Engineer Tony

EUT SURROUNDEAR &500BT

DC 24V From Adapter Input AC 120V/60H=z
SB6S00BT SPERFER

-DFSE (Hopping COn)

i

n

Cakle Emi==ion
Lozs
(dB)

Lmp
Factor EReading Lewvel Limits
(dE) ({dBuV) ‘m) (dBuV/m)

Margin
(dB)

Remark

WL
[RER S R

27.58 6.71 105.12 105.38 8
27.58 6.71 52.78 53.04 4]
27.58 6.71 44,82 45.18 2

Emission Lewvel= Antenna Factor + Cakle Loss - Amp Facto

20dE below the official

2. The emis=sion levels that are
limit are not reported.
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FCCID: WLOSB5000CDTX

5. POWER LINE CONDUCTED EMISSIONS

5.1. Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
5SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
5.2. Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT was charged form PC’s USB
port which connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).. Both sides
of AC line are checked to find out the maximum conducted emission. In order to find the maximum emission
levels, the relative positions of equipment and all of the interface cables shall be changed according to ANSI C63.4:

2003 on Conducted Emission Test.
The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

5.3. Test Result

0.15MHz—30MHz Conducted emissison Test result

EUT: SURROUNDBAR 6500BT
M/N: SB6500BT SPEAKER

Power: DC 24V From Adapter Input AC 120V/60Hz
Test date: 2013-08-26 ~ Test site: 3m Chamber Tested by: Tony.Tang

Test mode: Tx Mode

Pass
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FCCID: WLOSB5000CDTX

5.4. Test data

g0 Level (dBuv) Date: 20113-08-26 Time: 10:49:16
FCC PART 15B OP
FCC PART 1158 AV
-4
40
1
0015 0.5 1 2 5 10 20 30
Frequency (MHz)
3ite no E3T Conduction 3hielded FRoom
Liwit FCC PART 15E QP LINE Phase:LINE
Enw. / Ins=. Temwmp:25.3'C Humi:55% Fress:101.50kKFPa
Engineer Tony
EUT SURRCUNLELAR &500ET
Power DZ 24V From Adapter Input AC 120V/60Hz
M/ SBESS00BT SFPEAEER
Test HMaode T Hode
LISN Cable Emi==ion
Fredg Factor Loss Feading Lewel Limit Margin FEemwark
[(MH=z) E=hzy] g=hzy] [ElBuW) [dABuV/m) [ABuWV 1) g=h0]
1 0.15 9.61 o.81 26.37 45.79 65.78 19.99 QF
Z 0.15 9.61 9.51 11.37 30.79 55.78 Z4.99 bverage
3 0.15 9.61 9.50 23.76 45.17 64.59 Z1.42 oF
4 0.15 9.61 9.50 776 27.17 54.59 Z27.42 bverage
5 o.z20 9.61 9.50 21.04 40.45 63.54 Z3.09 QF
G 0.z20 9.61 9.80 4.04 23.45 53.54 30.09 byrerage
7 0.23 9.61 9.80 19.17 358.58 62.39 23.81 QF
=] 0.23 9.61 9.80 3.17 22.58 5E2.39 29.81 Lverage
=] 0.38 9.61 o.82 14.45 33.88 EB.25 Z24.37 QF
10 0.38 9.61 9.52 9.45 Z5.88 45.25 19.37 bverage
11 o.70o 9.59 9.51 9.49 Z25.89 S56.00 Z27.11 QaF
iz o.70o 9.59 9.51 0.4%9 189.89 46.00 Z26.11 bverage
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FCCID: WLOSB5000CDTX

0 Level {(dBuv) Date: 2013-08-26 Time: 10:50:52

FCC PART 15B QP

FCC PART [15B AV

\l |
40 \;M
il
3 ]
[
1
0 0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
3ite no : E3T Conduction 3hielded Room
Limitc : FCC PART 15E QP LINE Phase:NEUTEALL
Env. / Ins. : Tewp:25.3'C Humwmi:58% Press:101.50kFa
Engineer : Tony
EUT : 3URRCOUNDEAR &S5S00ET
Fower : DC 24V From Adapter Input AC 120V/60Hz
M/ : 3B&GSO0ET SPELEER
Test Hode : T HMode
LIZN Cable Emi==sion
Fredq. Factor Lo=ss Reading Lewvel Limit Margin Remark
[MH=) [dB) [clB) [dABuv) [dBuV/ ) [ABUV 1) (B
1 0o.15 9,46 9.51 27.51 46,78 g6 .00 19.22 QF
2 0.15 9,46 9.81 10.51 29.78 Le.00 2E.22 brerage
3 0.15 9.55 9.50 24.77 44,12 64,42 Z0.30 QF
4 0.15 9.55 Q.50 N 27,12 54.42 27.30 herage
5 0.19 9.58 9.80 23.02 4- .40 63 .89 Z21.4%9 QF
& o.19 9.58 9.80 4.02 Z3.40 53.59 30.4%9 brerage
7 O.22 9,60 Q.50 15.80 35.20 g2 .70 Z4.50 QF
=] 0.22 9,60 9.80 1.80 21.20 52.70 31.50 byrerage
=] 0.39 9.59 9,582 15.54 33.25 55.17 Z4.92 QF
10 0.39 9.59 Q.52 7.54 Z27.25 45.17 Z0.92 brerage
11 0.69 9.63 9.81 11.581 31.25 S56.00 Z4.75 QF
1z 0.69 9,63 9.581 0.s51 Z0.25 46.00 Z25.75 brerage
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FCCID: WLOSB5000CDTX

6. TEST SETUP PHOTO

Conducted Test
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FCCID: WLOSB5000CDTX

Radiated Test (30-1000 MHz)
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FCCID: WLOSB5000CDTX

7. PHOTOS OF EUT

External Photos
M/N: SB6500BT SPEAKER
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FCCID: WLOSB5000CDTX

External Photos
M/N: SB6500BT SPEAKER
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FCCID: WLOSB5000CDTX

External Photos
M/N: SB6500BT SPEAKER

30 s g
£xViEhinnr L B
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FCCID: WLOSB5000CDTX

Internal Photos
M/N: SB6500BT SPEAKER
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FCCID: WLOSB5000CDTX

Internal Photos
M/N: SB6500BT SPEAKER

1

]
0 1031 1 13 W ¥
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FCCID: WLOSB5000CDTX

Internal Photos
M/N: SB6500BT SPEAKER

FHSS
Antenna
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FCCID: WLOSB5000CDTX

Internal Photos
M/N: SB6500BT SPEAKER

EST Technology Co., Ltd Report No. ESTE-R1309004 Page 76 of 84



FCCID: WLOSB5000CDTX

Internal Photos
M/N: SB6500BT SPEAKER
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FCCID: WLOSB5000CDTX

Internal Photos
M/N: SB6500BT SPEAKER
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FCCID: WLOSB5000CDTX

Internal Photos
M/N: SB6500BT SPEAKER

T

S0 R 13 Al 15718 1T
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FCCID: WLOSB5000CDTX

Internal Photos

M/N: SB6500BT SPEAKER

="
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FCCID: WLOSB5000CDTX

Bluetooth
Antenna

Internal Photos
M/N: SB6500BT SPEAKER

|

ooooon
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FCCID: WLOSB5000CDTX

Internal Photos
M/N: SB6500BT SPEAKER

NFC
Antenna
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FCCID: WLOSB5000CDTX

Adapter Photos
M/N: SB6500BT SPEAKER
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FCCID: WLOSB5000CDTX

Remote Control Photos
M/N: SB6500BT SPEAKER
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